xS PT. TIMUR MEGAH STEEL

Home page : www.clicktms.com e-mail:imsfps@rad.net.id
Head Office : Factory :
JIi. Embong Kenongo No. 60 Desa Cangkir - Kec. Driyorejo
Surabaya 60271 - iIndonesia Gresik - Surabaya - Indonesia
PO Box 1977 Surabaya 60019 Telp : 62-31-7507405
Telp :62-31-5353411 Fax. : 62-31-7508095
Fax. : 62-31-5344606 62-31-7507721

INSPECTION CERTIFICATE

Lot No. : M88061160AB
Sampling Spec. : ASME/ANSI B18.18.2M
Sampling Size :32 Pcs

Date Of Test  : 06/06,2019

Finished : Plain

Grade :8.8

Tests Description
Quantity Size ~ Specification Thread Mnterial
5000 pes MI0OX 40 ‘ 1SO 898-1 1999 DIN13Part 12 &15 s45C
Chemical Composition (%)
C Mn P S Si Cr Mo N Ni B
Heat No. x100 x100  x1000  x1000 X100  =x100 x100  x1000 X100  x10000
- 25~35 - M3 M3/ aN - = . - Max30
s ~ =
346504219 45 ) 9 B /&N 5 - . . - 0
A \\"\ . A
Characteristics Specifications’ .0 </ Resulls Ace. Re.
Dimension Dmgg}/&" i&° Good 2 S
Thread GO ( Gauge ) 6 2./ Passed n 0
Thread NO GO ( Gauge ) & N/ Passed 2 0
Mechanical Properties
Characteristics Test Methode Requirement Test Resuits Ace, Re.
Proof Load 1SO 898-1 147000 N 147000 N 4 0
Tensile Load 1SO 898-1 203000 N 238300 ~ 242220 N 4 0
Hardness 1SO 898-1 23~34 HRC 25.4~27.0 HRC 8 0
Surface defect examination carried out according ISO 6157 part 1 gave satisfactory resuits
Remarks :

1. We certify that the material suppliod has been tosted by us as described above and complics with tho order
2. This report must not be reproduced except in full.

3. Test results relate only to the items tested

4. Chemical composition copicd from mill certificate no : PL-011/05

Date of Issuc : 06/26,2019 = SV i
Head of Laborstory
Page: U1
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o/ CONGTY N INSPECTION CERTIFICATE
o3[ TNHH SAN XUAT Se
i NoA TNREDSD : Lot No. : M88061160AB
H COMPANY Sampling Spec. : ASME/ANSI B18.18.2M
B Sampling Size :32 Pcs
ON HEAD BOLTS Date Of Test  : 06/06,2019

Finished : Plain
Grade : 8.8

Tests Description

Quantity Size  Specification Theread Msterial
5000 pos MI2X 40 © I1SO898-1 1999 DIN 13Part 12 & 15 s45C
Cowenieal Co-?oddm (%)
C Mn P s Si O Mo N N
Heat No. X100 x100  xioo0  x1000  y) X100 x100  x1000 X100  x10000
* 2555 - Max3s Maxys SO0\ - ; : - Max30
346504219 4 B 91 4 :\QQJ s / -

_ Dimensional Inspection

Characteristics SpecifRations™ Resstis Ace. Re.
Dimension DN Good ) 0
Thread GO ( Gauge ) P Passed 30 0
Thread NO GO ( Gauge ) g Passed 32 0
Mechanical Properties
Characteristics Test Methode Reguirement Test Results Ace, Re,
Proof Load 1SO 898-1 147000 N 147000 N 4 0
Tensile Load 1SO 898-1 203000 N 238300 ~ 242220 N 4 0
Hardness ISO 898-1 23~34 HRC 254~27.0 HRC 8 0
Surface defect examination carried out according ISO 6157 part 1 gave satisfactory results
Remarks :

1. We certify that the matorial suppliod has boen tested by us as described above and complics with the order
and tochnical specification indicated

2. This report must not be reproduced except in full.

3. Test results relate only to the items tested

4. Chemical composition copied from mill certificate no : PL-011/05

Date of Issuc : 06/26,2019 = SV i
Page : 1/1 Elead of Laboratory



Cre$s PT. TIMUR MEGAH STEEL

Home page : www.clickims.com

Head Office :

Ji. Embong Kenongo No. 60
Surabaya 60271 - Indonesia
PO Box 1977 Surabaya 60019

e-mail:imsfps@rad.net.id

Factory :

Desa Cangkir - Kec. Driyorejo
Gresik - Surabaya - indonesia
Telp : 62-31-7507405

Telp : 62-31-5353411 Fax. : 62-31-7508095

Fax. : 62-31-5344606 62-31-7507721
INSPECTION CERTIFICATE
' Lot No. : M88061160AB
Sampling Spec. : ASME/ANSI B18.18.2M
Sampling Size :32 Pcs
Date Of Test  : 06/06,2019
Finished : Plain
Grade : 8.8
Tests Description
Quantity Size Specificatios Thread Material
5000 pes Mi4X 50 1SO 898-1 1999 DIN 13Part 12& 15 S45C
Chemical Composition (%)
C Mn P S Si Cr Mo N Ni B
Heat No. x100 X100  x1000  x1000 X100, x100 x100  x1000 X100  x10000
- 25~55 - Max35 Max35 /;3\\ : ; . S Max0
330504212 45 62 13 1% QZ{ ) : ) ] . 0
Characteristics Specifications, ° ./ Results Ace, Re.
Dimension DINO3®Y v/ Good n 0
Thread GO ( Gange ) 68 \\‘,/ Passed 32 0
Thread NO GO ( Gauge ) 6g Passed 32 0
Mechanical Properties
Characteristics Test Methode Heguresseni Test Resuits Acc, Re.
Proof Load 1SO 898-1 147000 N 147000 N 4 0
Tensile Load 1SO 898-1 203000 N 238300 ~ 242220N 4 0
Hardness ISO 898-1 23~34 HRC 254~270HRC 8 0
Surface defect examination carried out according ISO 6157 part 1 gave satisfactory results
Remarks : .

1. We certify that the matorial supplicd has been tested by us as described above and compilics with the order
2. This report must not be reproduced except in full.

3. Test results relate only to the items tested

4. Chemical composition copicd from mill certificate no : PL-011/05

Date of Issuc : 06/26,2019
Page: 11



eSS PT. TIMUR MEGAH STEEL

Head

Home page : www.clickims.com

Office :

Ji. Embong Kenongo No. 60
Surabaya 60271 - Indonesia
PO Box 1977 Surabaya 60019

e-mail:imsfps@rad.net.id

Factory :

Desa Cangkir - Kec. Driyorejo
Gresik - Surabaya - Indonesia
Telp : 62-31-7507405

Telp : 62-31-5353411 Fax. : 62-31-7508095
Fax. : 62-31-5344606 62-31-7507721
INSPECTION CERTIFICATE
Lot No. : M288061160AB
Sampiling Spec. : ASME/ANSI B18.18.2M
Sampling Size :32 Pcs
Date Of Test  : 06/06,2019
Finished : Plain
Grade :8.8
Tests Description
Quantity Size  Specification Thread Minterial
5000 pes M20X 60 IS0 898-1 1999 DIN 13Part 12 & 15 845C
Chemical Composition (%)
C M P S Si Cr Mo N Ni B
Heat No X100 X100  x1000  x1000 X100 x100 X100  x1000  x100  x10000
» 25~55 - Max35 Max35 /\ - - - - Max0
630504212 40 62 13 / \\‘9 - ; : . 0
Characteristics M‘b‘ ="/ Results Ace. Re.
Dimension Dmét‘?" jf@" Good o) ‘0
Thread GO ( Gauge ) st Passed 32 0
Thread NO GO ( Gauge ) Gg Passed 2 0
Mechanical Propeﬂles
Characteristics Test Methode Reguiressent Test Results Acc. Re.
Proof Load 1S0 898-1 147000 N 147000 N 4 0
Tensile Load 150 898-1 203000 N 238300 ~ 242220 N 4 0
Hardness ISO 898-1 23~34 HRC 254~2T0HRC 8 0

Surface defect examination carried out according ISO 6157 part 1 gave satisfactory results

Remarks :

1. We certify that the matorial supplicd has boen tested by us as described above and compiics with the order
2. This report must not be reproduced except in full.
3. Test results relate only to the items tested
4. Chemical composition copied from mill certificate no : PL-011/05

Dato of Issuc : 06/26,2019
Page: 11






